
WALWORTH . industrial de Valvulas, S.A. de C. V 
Av. de La Industria Lote I6 Fracc. Industrial El Trebol 

Sincit' 7842 Tepotzotlan, Estado de Mexico C.P. 54600 

OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDING +O EN10204 TYPE 3.1) 

ASEGI1IUMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY THAT THE PRODUCT LlSTED BELOW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDING TO OUR QUALITY SYSTEM AND REQUIREMENTS GIVEN M ONE OR MORE OF THE 

FOLLOWMG STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISENADO, FABRICADO Y PROBADO DE ACLERDO CON NUESTRO SISTEMA DE CALDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICION ) 

API 598 - VALVE INSPECTION AND TESTING API 6 D  - PIPELNE VALVES -CATE, PLUG, BALL AND CHECK 
API 599 -METAL PLUG VALVES - FLANGED, THREADED AND WELDING API 600 - STEEL CATE VALVES, FLANGED AND WELDMG ENDS 
ANSlB16-10 - FACE TO FACE AND END TO END DlMENSlONS OF VALVES ANSI B16-11 - FORGED FITTINGS, SOCKET - WELDING AND THREADED 
ANSlB16-34 - VALVES - FLANGED, THREADED AND WELDMG ENDS 
MSS-SP61 - PRESSURE TESTING OF STEEL VALVES 

P a r t  No. ACOllA08MAA8300000 
(CÓdi~O) 

D e s c r i ~ t i o n  2" Fig. 5202 F UT WCB, API TRlM No.8 830000 
Descripcion CAST STEEL CATE VALVE 150 CLASS 

(VALVULA COMPUERTA DE ACERO FUNDIDO CLASE 150) 
VALVE WITH LOW EMISSION CONTROL (50 PPM'S MAX.) (VALVOLA SCMlNlSTRADA CON CONTROL DE BAJAS 
EMlSlONES FUCmNAS (SO PPM'S MAX.) ) 

API 602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED, 
WELDING AND EXTENDED - BODY ENDS 

I H Y D R O S T A T I C  (PSI)  I 150 
450 

(HIDROSTATICA) N A  

P N E U M A T I C  (PSL) I 8 0  80 
(NEUMATICA] 

FACIO-21 RE"" 

CERTIFICADO POR: CERTIFIED BY: 
ASEGURAMlENTO DE CALWAD QUALITY ASSURANCE 

4ésfieaeakcía 

MECHANICAL TESTS CPRoP MECAN'CAsl 

TENS YlELD ELG RED BHN 

KPSl KPSL % % 
C V N a  1ST ?M> 3RD AVG 

80.33 50.46 3 4  5 7  1 5 0  

74.53 57.85 3 1  5 8  159  

98.45 70.61 2 9  4 9  270 

C H E M I C A L  C O M P O S I T I O N  (%) COMPOSICION QUIMlCA (%) 

lTEM HEAT NO. MATERIAL 
(PARTE) (COLADAI I A S N )  

BODY WH21880 ASTMA-2l6RVCB 
CLZRPO 

BONNET ~ ~ 1 9 5 7 7  ASTMA-ZI~NCB 
BONETE 

WEDGE D2263 ASTM A-2171~~15 
DISCO 

C Mn P S S i  Ni  Cr M o  V C b  CU 
0.213 0.960 0.028 0.026 0.417 0.051 0.050 0.027 0 .014  0.006 

Nomlirated to (Nomalizado al 930 Tcmpcr to (Temple a) 650 Cooled in air. (Enfiado en aire.) 
0 .219 0.907 0.028 0.013 0.492 0.047 0.053 0.021 0.037 0 .003  

Nomalirated to (Normalizado al 920 Temoer to (Temple al 620 Cooled in air. (Enhado en aire ) 
0 .120  0.760 0 . 0 1 9  0.016 0.960 0.520 12.240 0.014 0.058 0.002 

Normalizado a (Nomalizated to) 970 Temole a (Temorr !o1 630 Enfiado en aire. (Cooled in air 1 


